Y —

PARTS LIST
IN—Y) X

SLH-2B
SLH-2B-1
SLH-2B-FH-1

all

SEIKO SEWING MACHINE CO., LTD.




IN—YYRRZFIAIZEALT

LB THET AT [ ] BRTRLTEYET,
2.ZOARIF 2023 FE 8 BEDT—RIZEDNWTHERESN=LDTY,
3. EERIEFELRLICHREERINDIZENHYET,

Notes for using this parts list

1. Parts supplied as complete assemblies are circled by a Iinel:l.
2. This book was prepared based on information available in Aug, 2023.
3. Parts are subject to changes in design without prior notice.



=P/

CONTENTS

Page
ﬁ*}i\ aeﬂzjj/(_ .................................................................. 1,2
FACE PLATE, THREAD TAKE-UP LEVER COVER
J:EHL fﬂ:\ ﬁ'l'*$ .................................................................. 3 4
ARM SHAFT, THREAD TAKE-UP LEVER, NEEDLE BAR
J:EL)*%*%%B;% .................................................................. 5 6
PARTS FOR UPPER FEEDING MECHANISM
FAZEE, B EURE o 7.8
PRESSER BAR, UPPER FEED BAR
-FEHL PVEE e 9.10
OSCILLATING SHAFT, SHUTTLE HOOK
SHHR. TaEUER  crvererrrrerr 11,12
THROAT PLATE, LOWER FEED ROCK SHAFT
%Ejﬁ%%ﬂﬁq ........................................................................ 13’ 14
PARTS FOR THREAD TENSION
ﬁ'E:ﬁ:ﬂ ........................................................................... 15’ 16
ACCESSORIES 1
1#@552 ........................................................................ 17’ 18
ACCESSORIES 2
E',”%Eﬁl: .............................................................................. 19, 20

OPTION




EAR, RIFH/N—
FACE PLATE, THREAD TAKE-UP LEVER COVER

—y




mEHR. XFEH/N—

FACE PLATE, THREAD TAKE-UP LEVER COVER

No| FRES | | ¢ e s oz DESCRIPTION
PARTS No. |@ || ] QTY.

1 |35168 x| x| «| 1 |BIEAHNN— ARM SIDE COVER

2 | 8093 | x| x| 2 |BIEA/NN—EHAAL SCREW

3 | 35014 x| x| x| 1 | LEAASILAYT OIL CUP (3/8)

4 | 35014 x|x| x| 1 |E&AAILHYT OIL CUP (3/8)

5 | 35032 x| x| x| 1 | XTFHN— THREAD TAKE-UP LEVER COVER

6 |30047 x| x| x| 2 |KFHN\—LDHRL SCREW M4X0.7 L=4

7 135031-A | x|x| x| 1 |@&E& FACE PLATE

8 | 13005 x| x| x| 2 |ERLEDAL(K) SCREW 6.75X24 L=10

9 | 8040 x| x| x| 1 |ERLEDAL D) SCREW 9/64X40 L=8

10 | 35167 w || | 1 |HEHN— ARM FACE COVER

11 | 6333 x| x| x| 3 |H#EH/NAN—1EHAL SCREW 9/64X40 L=6.5

12 | 30046 x| x| x| 1 |7—RLEHRL SCREW M4X0.7 L=4

13 | 35209 x|x| x| 3 |EAHYT BALL TYPE OIL CUP (1/2)

14 | 35208 x| x| x| 1 BT OIL TUBE 5X7X60L

15 | 35236 x| x| x| 1 |&EHN— NEEDLE BAR COVER




LEn, X, &5
ARM SHAFT, THREAD TAKE-UP LEVER, NEEDLE BAR

0




L&y X3F. HiE
ARM SHAFT, THREAD TAKE-UP LEVER, NEEDLE BAR

hod =] = |
No.| HEES | ||| B g% DESCRIPTION
PARTS No. | || an | QTY.
NN~
1 | 35402 * | | * 1 | L ARM SHAFT
2 | 35201C * | | % 1 | sZayk ) ROCK SHAFT CONNECTING ROD COMPLETE
3 | 35201 * | % | * 1 |ZAayk ROCK SHAFT CONNECTING ROD
4 | 35202 * |* | * 2 | iZovk#HHRL SCREW 15/64X28 L=21.5
5 | 35203 * x| * 1 | iZAykmial SCREW 1/2X20
6 | 35204 * | x| % 1 | ZaoyrFmMiAali vk NUT 1/2X20
7 | 35006 x | | * 1 | L#EHS— ARM SHAFT COLLAR
8 | 35009 * || * 2 | F—U—itHHl SCREW 5/16X18UNC FOR PULLEY
9 | 35011 * | % | * 1 | L&#ARIL ARM SHAFT BUSHING
10 | 1327 * x| * 1 | EEARILIEDHRL SCREW 5/16X24 L=12
11 | 35045 * | * | * 1 | EYFvL FEED DRIVING ECCENTRIC
12 | 35017 * | x| * 2 | #EYFvrLibdHal SCREW 5/16X24
13 | 35030C *|-|- 1| FvLdh) THREAD TAKE-UP CAM COMPLETE
13 | 35310C S EAE 1| Fv L) THREAD TAKE-UP CAM COMPLETE
14 | 35017 * | % | * 2 | FvLikHHL SCREW 5/16X24
15 | 35018 * | | % 1 | FvLT—i—E> TAPER PIN
16 | 35033 x| | * 1 | X#ELE TAKE-UP LEVER BRACKET
17 | 35034 * | x| * 3 | XFELEEDHRL SCREW M6X1 L=20
18 | 35158 * | | * 1| 8 () THREAD GUIDE (UPPER)
19 | 35035C * || * 1 | XTEER THREAD TAKE-UP LEVER COMPLETE
21 | 35038C * | x| * 1 | XEO0——R) THREAD TAKE-UP LEVER ROLLER COMPLETE
22 | 35038 * | x| * 1 | XFEo—— THREAD TAKE-UP LEVER ROLLER
23 | 35039 * | | % 1 | XEOo—S—FE Rl SCREW 9/32X28
24 | 8105 * |* | * 1 | XEO—S>—FE>RCFvk NUT 9/32X28
25 | 35040 * | x| % 1 | XEO—S—FE LTy v— | WASHER
26 | 35036 * | x| % 1 | RFLEEARL SCREW 3/8X18
27 | 35303 * || * 1 | 8t8H3525 NEEDLE BAR CONNECTING LINK
28 | 35020 * | | * 1 | #9520 omMal SCREW 3/8X28
29 | 6027-02 * | | * 1 | #tEI50 oMl vk NUT 3/8X28
30 | 35304 * || * 1 | &t NEEDLE BAR CONNECTING STUD
31 | 35017 * |k | * 2 | gtEfaEEHRL SCREW 5/16X24
32 | 35022 * | x| * 1 | &5 NEEDLE BAR
33 | 35143 * || * 2 | &AL NEEDLE BAR BUSHING
34 | 200398 * | x| * 2 | #EAILIESRLE (L) SCREW 6.75X24 L=5.5
35 | 35024 * | % | * 1 |8t NEEDLE CLAMP
36 | 16256 — x| * 1 | #tEZiEHal SCREW 3/16X32 L=10
35025 * |- 1- 1 | &= 1EoHHRL SCREW 3/16X32
37 | N0925 * | % | * 1 | st NEEDLE 1000 #250
38 | 35046 * || * 1 | Z—xovk FEED FORKED CONNECTION
39 | 35048 * | x| * 1 | Zxovkmtmal SCREW 3/8X28
40 | 6027-02 * |* | * 1 | ZXoyvkmMAalt+yk NUT 3/8X28
41 | 35047 x | | * 1 | EEHHI FEED CONNECTING LINK
42 | 35048 * | * | * 1 | EEHH Ml SCREW 3/8X28
43 | 6027-02 x| | * 1 | EEHARDAaCTyk NUT 3/8X28
44 | 35466 * | x| * 1| ZYAE FEED REGULATOR
45 | 35048 * | x| * 1 | EEHHA Ml SCREW 3/8X28
46 | 6027-02 * x| % 1 | EEHA M ltryk NUT 3/8X28
47 | 35050 N EXES 1 | 2YREESEY HINGE STUD
48 | 10519 * | % | * 1 | EYRESE 1EDHRL SCREW 6.75X24 L=17.5
49 | 17053 * | x| * 1 | EYEFREETREORL SCREW M5X0.8 L=21
50 | 17059 * |* | * 1 | ZYRSHRT) T H# SCREW M5X0.8 L=10
51 | 4135 * | x| % 1 | ZYRGFRT) T #F vk NUT M5X0.8
52 | 35058 * | | * 1 | ZYRSBRTIS SPRING
53 | 35059 x| % | * 1| YRR TS HR HOOK PLATE
54 | 13330-4B | * |* | * 2 | EYRASR T T HEMRIESHIALC| SCREW 11/64X40
55 | 4019 x| | * 1 | ZYRAGL /N N—1EDHRL SCREW M5X0.8 L=12
56 | 35051 * | % | * 1 | EYEREEL/N— FEED REGULATING LEVER
57 | 35052 * | | % 1| Y FER STITCH LENGTH PLATE
58 | 35053 * |* | * 2 | HEYFRAERLEDHRL SCREW M6X1 L=12
59 | 35055 * | x| % 1 | EYREETO—L YR (A) KNURLING TOOL (A)
60 | 35054 * | % | * 1 | BYRSLANA—T Y v— WASHER
61 | 35056 * || * 1 | EYREEO—Lvk(B) KNURLING TOOL (B)
62 | 35057 * | % | % 1 | ZEYFREL/A—R—IL KNOB
63 | 35353 * | | * 1 |2k FELT
64 | 10524 * || * 2 | #HEARILIERL (F5k) SCREW 6.75X24 L=6.5




EXYEIEER

PARTS FOR UPPER FEEDING MECHANISM




LEXYEER

PARTS FOR UPPER FEEDING MECHANISM

BRES

E%

:I:
No - = £ DESCRIPTION
PARTS No. |e || & QTY.
AN N N
1 135072 1| x|*|*| 1 |EZVU%H UPPER FEED SHAFT
2 135069 1] x|x| x| 1 |E&EovRiEEZ UPPER FEED SHAFT CRANK
3 |35034 2| x|*| x| 2 |EHOVFEZEEIZHEHRL SCREW M6X1 L=20
4 135068 1|x|x| x| 1 |E&Z&OYREY (L) HINGE STUD (UPPER)
5 110598 1| *|*| x| 1 |EHOVREL (L) #EH4L | SCREW 7/32X32 L=15
6 135067 1|x|x|x| 1 |Egovr CONNECTING ROD
7 135065 1| x|x| x| 1 |E&EovrEdss SHAFT CRANK (LOWER)
8 |35034 1| x|*| x| 1 |EHOVFEZEEISHEHRL SCREW M6X1 L=20
9 |35066 1|x|x|x| 1 |E&£EOVYREL(TF) HINGE STUD (LOWER)
10 | 10519 1] x| x| x| 1 |EHEOVYFEL (TF)#EHHL | SCREW 6.75X24 L=17.5
11 | 35071 T x]*] %] 1 | EEYEARL ($8) UPPER FEED SHAFT BUSHING (BACK)
12 110525 1| *|*| x| 1 | EZEYUEAZL () 1EHIL | SCREW 6.75X24 L=9
13135073 1| *x|*| x| 1 |EEYshhS— UPPER FEED SHAFT COLLAR
14 110566 2| x|*| x| 2 |EEYUshhS—iEHRL SCREW 1/4X32 L=5.5
15 135077 1| x| x| x| 1 |LEZEYsA4)L UPPER FEED SHAFT BUSHING (FRONT)
16 | 10524 2| x| *| x| 2 |EZYUEARLIEDHRL SCREW 6.75X24 L=6.5
17 135078 1| x| *| x| 1 |EEyshims)Est UPPER FEED SHAFT ADJUSTING ARM
18 135017 1| || x| 1 |EZusiEsEsIrHRLE SCREW 5/16X24
19 135089 1| x|*| x| 1 |LEEYEEREEsET—/\—E> | TAPER PIN
20 135079 1| x|x| x| 1 |EEYUELEERC SCREW 7/32X32
21 35080 1| #|*| x| 1 |EZEYELE AT PIPE
22 | 35081 1]+ %] 1 | EEVEHEAE SLIDE BLOCK
23135082 1| x|*x| x| 1 |LEEYUEEHETYS — WASHER
24 110776 1| x| x| x| 1 |LEEUEEEES YR WING NUT
25 135196 1] *|*|*] 1 |EZEY=-x UPPER FEED FORKED CONNECTION
26 135085 2| x|x| %] 2 |EZEY-XELAEIL UPPER FEED FORKED CONNECTION SHAFT BUSHING
27 110573 1] *|*| x| 1 |EZY=-_XE>IEDHRL SCREW 7/32X32 L=11
28 | 10581 2| *|*| x| 2 |EREYZXEUAZ)LIEHIL| SCREW 7/32X32 L=7
29 | 35084 1| *|*| x| 1 |EZY=-XEY UPPER FEED FORKED CONNECTION SHAFT
30 | 35090 1| || %] 1 | EEyisEss CONNECTING CRANK
31 135197 1] *x[*| x| 1 |LEZEYUEEZELL(XK) SCREW 1/4X40 (LARGE)
32 | 35198 1| || *| 1 |EZEYEEEERL UM SCREW 1/4X40 (SMALL)
33 35116 1] *|*| x| 1 |=25"EhRL SCREW 9/32X28
34 35117 1| x|x| x| 1 |=>o7/m=E SLIDE BLOCK
3535118 1| *|*| x| 1 |=2NAEHEHLLTvv— | WASHER
36 | 8105 1l*|*] %] 1 |=>oRABAEHEHLLCFTVE NUT 9/32X28
37 135115 1] *|x| x| 1 |=>o5% UPPER FEED BAR BELL
38 35119 1] || x| 1 |=>ywmE> STUD PIN
39 10827 1| || x| 1 |=>yrmEriEdHRL SCREW 1/4X40 L=7.5
40 | 35114 1] | x| x| 1 |=25H5o90E () ROLLER & STUD
41 135113 1| x|*| x| 1 |=25s3504 ROCK SHAFT CRANK
42 | 8097 1l *|x| | 1 |=>7Ro5291EH00 SCREW 15/64X28 L=5
43 150174 1| x| x| x| 1 |=2>R"4524/95E> TAPER PIN
44 135109 1| *x|*| x| 1 | ETFEEEHS 8 ADJUSTING ARM SHAFT
45 | 35454 1| x| x| x| 1 |#WzEBEAE=ER PRESSER BAR BRACKET GUIDE
46 | 35111 2| x| x| x| 2 |#HAFEETEALHRL SCREW 3/8X18 L=21
47 | 35112 2| | x| x| 2 |#WzEEE==ERNFT—/S—F> | TAPER PIN
48 | 35108 1| *x|x| x| 1 | ETFEHEISUY ADJUSTING ARM
49 | 8097 1 x| ] x| 1 | ETEHEIZI1EDHRL SCREW 15/64X28 L=5
50 | 50295 1| *|x| x| 1 |LTE&HKEHISHT—/—E>| TAPER PIN
51 |35105 1| *|*x| x| 1 |ET&E&EOVRE RL SCREW 9/32X28
52 | 35106 1| || *| 1 |LTFE&LEOVR/4T PIPE
53 135107 1| *|*x]| x| 1 |ETFELEOVYRTYS r— WASHER
54 | 8105 1| *x|x| x| 1 |ETEKEOYFE QLT YR | NUT 9/32X28
55 135102 1| *|*x| x| 1 |LTFEELEOVE ECCENTRIC ROD
56 35103 2| x|x| *x| 2 |ETE&LEOVREEDHRL SCREW 3/16X28
57 | 35104 2| x|*| x| 2 |EFTFE&E£OVRFYE NUT 3/16X28
58 135196C 1] x| x| %] 1 | F¥Y=—R-El (h) UPPER FEED FORKED CONNECTION COMP.




WA, EXYE
PRESSER BAR, UPPER FEED BAR

SLH-2B-1

SLH-2B-FH-1




WA, EXYE
PRESSER BAR, UPPER FEED BAR

= |
No.| HEES | ||| B g% DESCRIPTION
PARTS No. | || x| QTY.
NN~
1 | 35131 * | x| * 1 N FOOT LIFTING LEVER
2 | 35134 * | % | * 1 RKBIEHRLE SCREW 6.75X24
3 | 10636 *|x|x| 1 | XBiFvk NUT 6.75X24
4 | 6333 *|x|-] 1 | XBZHU SCREW 9/64X40 L=6.5
5 | 35276 * | x| * 1 KBRT)H FOOT LIFTING LEVER SPRING
6 | 11154 * | x| * 1 KBRFY T #H SCREW 6.75X24 L=19
7 | 35130 * | x| % 1 RE5ZE FOOT LIFTING LEVER BRACKET
8 | 35034 *|*x|*x]| 2 | KB2ZELEHHL SCREW M6X1 L=20
9 | 13058 * | x| * 1 KEZERLALL SCREW 6.75X24 =32
10 | 10586 * || * 1 KBEZEWLALTYE NUT 6.75X24
11 | 35311 x| % | * 1 KBEELE LIFTING BRACKET
12 | 10712 * x| x| 1 | KBEHLUEDHRAL SCREW 6.75X24
13 | 35145 * | x| * 1 | #5HiR TENSION RELEASE LEVER
14 | 8100 *|x|*x| 2 | x5HRIEDHHRL SCREW 9/64X40 L=6.5
15 | 30025 * x| * 2 | RPBHHWRULET Y v— WASHER
16 | 10712 * | x| % 1 KBEEFEIEDHRL SCREW 6.75X24
17 | 35135 * | % | * 1 | RKEEHEVRL SCREW 6.75X24 L=8
18 | 35125 * x| * 1 Kik(E4a PRESSER BAR SPRING
19 | 35140 * | x| % 1 | Bz PRESSER BAR
20 | 35136 * x| x| 1 | #HIBER)—TxvyS SLEEVE CAP
21 | 35137 * |x|x] 1 |#WzER)—D (L) PRESSER BAR SLEEVE (UPPER)
22 | 35138 * | x| % 1 | #zxER)—T(TF) PRESSER BAR SLEEVE (LOWER)
23 | 35309 * | x| * 1 Wz ElE PRESSER BAR CLAMP
24 | 6029 x| x| 1 | HABHEIFRAKDRL SCREW 3/16X28
25 | 8009 * | x| % 1 | WA ERERN LA RL SCREW 15/64X28 L=6
26 | 35152 *|-1- 1 Wz EIER PRESSER BAR LIFTING LINK
35308 — %] * 1 Wz EFEsE PRESSER BAR LIFTING LINK
27 | 35154 * | x| * 1 | #x EIFERIEDHRL SCREW 1/4X24 L=11
28 | 35147C *|x|x| 1 | #BzLIFLN— PRESSER BAR LIFTING LEVER COMPLETE
29 | 35148 * x| * 1 Bz EIFLANA—E2(KR) PIN (LARGE)
30 | 35149 x| x| 1 | BRLEIFLA—EDUN) PIN (SMALL)
31 | 35153 * | % | * 1 | MR EfHEETY v— WASHER
32 | 18826 * | % | * 1 iz EIFEEEY PIN
33 | 35150 x| x| 1 | R EFLN—ERL SCREW 5/16X24
34 | 35151 *|x|x| 1 | BRAEIFLANA—XTY2HT Ty ¥-WASHER
35 | 35199 * | x| * 1 | EXYER UPPER FEED BAR
36 | 8089 * x| x| 1 | EEYERIEDRLC SCREW 3/16X32 L=11
37 | 35094 * x| x| 1 | EEYUBRIEHRLET Y +— | WASHER
38 | 35096 * | x| - 1 | #EYUE UPPER FEED FOOT
35174 -1-1x] 1 | EYR UPPER FEED FOOT
39 | 35097 * | x| 1 #=YB1EHRL SCREW 3/16X40 L=9
40 | 35098 * x| x| 1 | FYBILEHRLTVE NUT 3/16X40
41 | 35455 x|x|x| 1 | =>onte PRESSER BAR LIFTING BRACKET
42 | 6029 * | x| * 2 | ZontERFEHRL SCREW 3/16X28
43 | 35143 * | x| % 1 BZBEAAIL(T) PRESSER BAR BUSHING (LOWER)
44 | 10761 x| x| 1 | WABEAZILIEDHRL SCREW 6.75X24 L=11
45 | 35141 * x| - 1 Wz E INNER PRESSER FOOT
35173 - |- * 1 | Bz R2 INNER PRESSER FOOT
46 | 10827 A EIE 1 Wz EIEHHRL SCREW 1/4X40 L=7.5
47 | 35127 *|x|x| 1 | XKiklEdhatd PRESSER BAR SPRING BRACKET
48 | 35128 * | x| * 1| Xik(E+sAg L SCREW 5/16X18UNC L=32
49 | 35129 * | % | * 1 KR (EHEASH vk NUT 5/16X18UNC
50 | 50101 *|x| x| 2 | KiklEhLELEHRL SCREW 1/4X28 L=13
51 | 35199C * || * 1 LEYER- B4l (F0) UPPER FEED BAR COMPLETE
52 | 35245 * | x| % 1 | 24> Hh—H—FEtE FINGER GUARD BASE
53 | 8097 x| % | * 1 | 240 H—H—FE{tE1LHIL | SCREW 15/64X28 L=5
54 | 35244 * | x| * 1 | 24 hH—H—K FINGER GUARD
55 | 8103 * x| * 2 | 4o H—H—F1E&Hil SCREW 11/64X40 L=3.5




L NPAES
OSCILLATING SHAFT, SHUTTLE HOOK




TEh, HhE
OSCILLATING SHAFT, SHUTTLE HOOK

BRES

I

|
No. —|& 2 & DESCRIPTION
PARTS No. [g | ] QTY.
1 | 35219 *[x|*x| 1 |HhEZLTE SHUTTLE RACE FRAME
2 |35220 x| x| 1 | HhEZLERMDRL SCREW 3/8X18
3 | 35221 x| x| 1 | HhFERLETEEY PIN
4 |35222C x| x| x| 1 | AE2E) SHUTTLE RACE COMPLETE
5 |35222-01 |*x|x|x| 1 |»x= SHUTTLE RACE BODY
6 | 18826 x|x|*x| 2 |=ZBAEY SPRING PIN 3X20L
7 |35222-03 | x|x|x| 1 |=8AH SHUTTLE RACE BACK
8 |35222-04 |x|x|*x| 1 |=BA@z SHUTTLE RACE BACK SPRING
9 |35222-05 | *|*x|*x| 1 |=BA#EZEHRL SCREW 1/4X24UNE
10 | 35223 x| x| x| 2 |HEZLEHRL SCREW 1/4X24 L=16
11 | 35216 x| x| x| 1 | Fénh OSCILLATING SHAFT
12 | 35214 x|x| x| 1 |[RYF OSCILLATING SHAFT CRANK
13 | 35017 kx| x| 1 [HRYFLEHRL SCREW 5/16X24
14 | 35215 x| x| 1 |IRYFFTF—/\—F> TAPER PIN
15 | 35217 x| x| x| 1 | FEaHS—(A) OSCILLATING SHAFT COLLAR (A)
16 | 35227 x| x| x| 1 | FTeEaHS—(B) OSCILLATING SHAFT COLLAR (B)
17 | 8097 x| x| x| 4 | FeAZ—LEHRL SCREW 15/64X28 L=5
18 | 35218 x| x| %] 1 |FS54/3— SHUTTLE DRIVER
19 | 35017 x| x| x| 1 |FSA/N\—1HRL SCREW 5/16X24
20 | 35215 x| x| x| 1 | FSAN—FT—/—E> TAPER PIN
21 | 35224 x| x| %] 1 | AEGEE) SHUTTLE HOOK COMPLETE
22 | 35224-01 | *|*|*| 1 |>¥bLIL—LA SHUTTLE FRAME
23 |35224-02 | x|*x| x| 1 |>Urs— SHUTTLE CYLINDER
24 | 35224-03 | x| x| x| 1 |RFAFIEH SHUTTLE TENSION SPRING
25 | 35224-04 | x| x| x| 1 | RFAFILFAEHL SCREW 11/64X40
26 | 35224-05 | *|*x| x| 1 | SHUTTLE CYLINDER LATCH
27 135224-06 | *x|x| x| 1 [HIAEY SHUTTLE CYLINDER LATCH PIN
28 | 35224-07 | x|*| x| 1 | MRFys SHUTTLE CYLINDER LATCH SPRING
29 | 35224-08 | *|*|*x| 1 |F—/s—E> SHUTTLE CYLINDER HINGE PIN
30 | 35226 x| x| 1 |REY BOBBIN
31 | 35210C x|x| x| 1 [RYFAEGER) SLIDE BLOCK COMPLETE
32 | 35210 x| x| x| 1 |RYFAE SLIDE BLOCK
33 | 35211 x| x| x| 1 [RYFAEFEHRLC SCREW 1/2X20
34 | 12418 x| x| x| 1 [RYFELRLTYSv—1tHtal | SCREW 13/64X32 L=9
35 | 35212 *[x| x| 1 |RYFEDRLTYS v— WASHER
36 | 35213 *[x|*| 1 |{RYFE RLCHYE NUT 1/2X20
37 | 35205C x| x| x| 1 | =ZXIF09(4) ROCK SHAFT COMPLETE
38 | 35205 x|x| x| 1 | =955 ROCK SHAFT
39 | 35206 x| x| x| 1 | =ZXRI590LEY HINGE PIN
40 | 35187 x| x| x| 1 | =ZXIF09Fvk NUT 5/8X16UN
41 | 35207 x| x| x| 1 | ZXIFU9FHRLC THUMB SCREW 5/8X16UN
42 | 35187 x| x| x| 1 | =Xo7>9@ERCFHVE NUT 5/8X16UN

10




SR, TEY &
THROAT PLATE, LOWER FEED ROCK SHAFT

11



iR, TiEYEH

THROAT PLATE, LOWER FEED ROCK SHAFT

|

No | FPanES —|E I a £ DESCRIPTION

PARTS No. [g [ ] QTY.
1 |1 35190-AB |* || -| 1 | &tk THROAT PLATE
2 | 35191 * | x| -| 2 | #tiRiEHRL SCREW 3/16X32
3 | 35192 x| -| 1 | &#tikE THROAT PLATE BODY
4 | 35193 *|*%|-| 2 | #HikELHRL SCREW 15/64X28
5 | 35194 x| x| -| 1 | #kELIK CLOTH PLATE
6 | 35195 * x| -| 4 | #RELRLESHRL SCREW 3/16X32 L=14.5
7 | 35175 x| 1 | &tk THROAT PLATE
8 | 35193 -|-1*| 2 | &tRitDHDHL SCREW 15/64X28
9 | 35177 -|-1*| 1 | AR(E) BED SLIDE (LEFT)
10 | 35178 -1-1*| 1 | BHE&\) BED SLIDE (RIGHT)
11| 101133 -|-1*| 2 | AtkiHHRL SCREW 15/64X28 L=3.8
12 | 35184 x| x| x| 1 | FxEYE LOWER FEED ROCK SHAFT
13| 35182 x| x| x| 1 | FEYEISLY LOWER FEED ROCK SHAFT CRANK
14| 35183 x| x| x| 1 | TEVEITUIFEORLE SCREW 1/4X24UNE
15| 35185 x| x| x| 1 | FTEYEARVRL(E) SCREW CENTER 5/8X16UN (LONG)
16 | 35187 x| x| x| 1 | FEYEHARLFYE NUT 5/8X16UN
17 | 35186 x| x| x| 1 | FEYEARV L (E) SCREW CENTER 5/8X16UN (SHORT)
18 | 35187 x| x| x| 1 | FEYEARUFVE NUT 5/8X16UN
19| 6027-01 |=*|=*|=*| 2 |yup~r sl SCREW 3/8X28
20| 6027-02 |x*|*| x| 2 | ZYUBRHLFvE NUT 3/8X28
21| 35188 x| x| 1 | Y FEED BAR
22| 35176 -|-1*| 1 | &Y FEED DOG

35189 x| x| -] 1 | &Y FEED DOG
23| 1368 * || x| 1 | EYEESHRL SCREW 1/4X24 L=11
24 | 35235 x| x| x| 1 | ETFEVEHISUIRE ROLLER & STUD
25 | 35233 x| x| x| 1 | EFEYVEHISY FEED LIFTING ROCK SHAFT CRANK
26 | 35234 x| x| x| 1 | ETFZYEISofEHIAL | SCREW 3/8X18
27| 35186-A | * | x| x| 1 | EFEVE#AR 4L (F) SCREW CENTER 5/8X16UN (MEDIUM)
28 | 35187 x| x| x| 1 | ETFEVEHARAR AR CFYE | NUT 5/8X16UN
29 | 35232AC | x| x| x| 1 | E &Y FEED LIFTING ROCK SHAFT COMPLETE
30 | 35232-01 |* | x| x| 1 | L TF&Yahi@EER WEARYING BLOCK
31| 35223 x| x| x| 1 | EFEY&EIEHRL SCREW 1/4X24 L=16
32| 50174 * | x| x| 1 | ETFREYEHT—/—E> TAPER PIN
33| 35185 * x| x| 1 | EFREYVEARVAL(R) SCREW CENTER 5/8X16UN (LONG)
34 | 35187 ¥ [ x| x| 1 | ETFEYEARRLFvE | NUT 5/8X16UN
35 | 35233C x| x| x| 1 | ETFEYVEHSSY () FEED LIFTING ROCK SHAFT CRANK COMPLETE

12




FEH 5
PARTS FOR THREAD TENSION

13




HRERFHR

PARTS FOR THREAD TENSION

No.| HEES T E: ke AR % DESCRIPTION
PARTS No. [g [ ] QTY.

1 | 8079 *|x|x| 1 |/DFFEFYE TENSION THUMB NUT 1/4X40

2 | 19533 x| x| x| 1 |/NAFERTYLY TENSION SPRING

3 | 1423 x|x|*| 2 |/ AFEDL TENSION DISC

4 | 4171 x| x| x| 1 |/NEAFE TENSION STUD (POST)

5 | 35087 *[x|x| 1 | EEXYZRE CONNECTING BRACKET

6 | 35159 * [kl x| 1 |HR#E() THREAD GUIDE (MIDDLE)

7 | 6025 x|x x| 1 | RE(P)LEHRLC SCREW 11/64X40 =12

8 | 11142 x|x x| 1 | RE(P)DTySvr— WASHER

9 |35166 x| x| 1 | K&K8 LARGE THREAD GUIDE

10 | 18417 x| x| 1 | KAk#BlEHRL SCREW 4.5X32 L=8

11 | 10683 x| x| 1 | RE(CF) THREAD GUIDE (LOWER)

12 | 10685 x| x| x| 1 | RENT) LEOHRL SCREW 3.4X36

13 | 10519 x [+l x| 1 | EEYZXEBELEHRL(R) | SCREW 6.75X24 L=17.5

14 | 35088 ¥ |x| x| 1 | EEXYZXRELHPL(5E) | SCREW 6.75X24 L=15

15 | 35089-01 |*|*|x| 1 |LEEY-RE/VvIEY PIN 4X22L

16 | 35089-02 | *|*|x| 1 |LEEY-RE/VvIEY PIN 4X35L

17 | 1414 x|x|*| 1 | RFAFHA TENSION REGULATOR

18 | 10581 x|x x| 1 | RIAFHEHLEDRL SCREW 7/32X32 L=7

19 | 1417 x|k x| 1 | REYEBRIR TS REGULATING SPRING

20 | 35161 x| x| x| 1 | RERRYRTULT THREAD TAKE-UP SPRING

21 | 1418 x|x|*x| 1 | gEBYRTYLH R THREAD TAKE-UP SPRING ADJUSTING SLEEVE

22 | 35160 x| x| x| 1 | RAFE THREAD CONTROLLER STUD

23 | 35162 *|x]*| 1 |RFAFMD TENSION DISC

24 | 35164 * x| x| 1 | RAFK TENSION DISC LEATHER

25 | 35163 *| x| x| 1 |RAFHA—D TENSION DISC WASHER

26 | 35165 x| x| x| 1 |iB&ERTYLST TENSION RELEASE SPRING

27 | 8079 x| x| x| 1 | RAFFVH TENSION THUMB NUT 1/4X40

28 | 35160C x| x| 1 | REFAFHEGD) THREAD CONTROLLER STUD COMP.

14




FEm1
ACCESSORIES 1

[

‘I!&< TER

-/,

/.

@ @ @@7[((([(((l((((‘(((((([((!(((((l
% I
i/ Vi




FEm1
ACCESSORIES 1

BRES

I

|

No —|& 2 & DESCRIPTION

PARTS No. [g [ ] QTY.
1 | N0925 x|x|*x| 5 |&t NEEDLE 1000 #250
2 | 35225 *| x| 1 | 2U S —FRER SHUTTLE CYLINDER OPENER
3 | 35226 x|x| x| 5 |HREY BOBBIN
4 | 25649C x|kl x| 1 |FSA//\—4540 SCREW DRIVER COMPLETE
8 | 8132-A x| x| *| 1 |EBERAE ACCESSORY BAG
9 | 19457 x| x| x| 1 | R"ALUF(2.5mm) HEXAGONAL WRENCH (2.5MM)
10 | 19458 x|x*| 1 | RALVF(3mm) HEXAGONAL WRENCH (3MM)
11| 19459 *| x| *x| 1 | ARALVF(4mm) HEXAGONAL WRENCH (4MM)
12 | 19460 x| x| 1 | ARALVF(5mm) HEXAGONAL WRENCH (5MM)
13| 8123 I EIE B BN OILER
14 | 35254 *|x*| 1 | RItEVr THREAD STAND COMPLETE
15 135494-01 | *[*x]|*| 1 | RJLFHF—FERE() BELT GUARD BODY (1)
16 | 35494-03 | x| x| x| 1 | RJILFH—FEfHR BELT GUARD STAY
17 135239-A | *|*x| x| 1 | RILFH—=FEKIEK(2) BELT GUARD BODY (2)
18 | 30046 x| x| x| 6 | RIFH—RFEAKIEDHRL SCREW M4X0.7 L=6
19 | 13005 x| | x| 3 | NAT—FEfFHRIEDHRL (5E) | SCREW 6.75X24 L=10
20 | 10519 x| x| 1 | NI —FEfHRIEDHRL(R) | SCREW 6.75X24 L=17.5
21| 8124-LS x|x| x| 1 |IPUhN—(R) MACHINE COVER (LONG)

16




ACCESSORIES 2

tiEm2

. . ’e
re—installed on the machine _

SOVICETEHS P

17



tEm2
ACCESSORIES 2

No.| HEES T E: ke AR % DESCRIPTION
PARTS No. [g [ ] QTY.

1 | 35255 x[x|*x| 1 | &Ly BOBBIN WINDER COMPLETE

1-1] 10734-24 | *|*|*| 4 |Knl WOOD SCREW

1-2]| 27186 x x| x| 4 |FEDYIr— WASHER

2 | 11376 x|x| x| 1 | E—2—L/N\—#HBIR MOTOR LEVER EXTENSION

3 | 11377 x| x| 2 |E—5—LA\—HEEIRLEDHRL SCREW 1/4X32 L=19.5

4 | 8126-02 |*|*|*]| 2 |E—5-LN —#BiRLEDHRLFYE | NUT 1/4X32

5 | 8126-03 |x|x|*x| 2 [|EF—4—-LN—BHRTYv— WASHER

6 | 35007 x[x|*x| 1 | F—1U— PULLEY

8 | 13079C ¥ |x| x| 2 |<XY(1000) IvoftE CHAIN WITH HOOK (1000)

8-1]| 13079-01 | *|*x|*| 2 |<&Y(1000) CHAIN (1000)

8-2| 25675-02 | x| x| x| 4 |7vs HOOK

9 | 35240 x[x|*x| 2 |e>> BED HINGE

10 | 35241 x|x| x| 8 |EvUitHal SCREW 5/16X18 L=65.5

11| 0058 x[x| x| 8 |EVDIEHRCLRT)VT Ty v— | WASHER

12 | 0040 x|x|x| 8 |EvUilkHRLFVE NUT 5/16X18

13 | 35157C x| x| 1 |AAILRYIR () OIL BOX COMPLETE

14 | 35157-04 | x| *x|*]| 1 |RTFILFIK OIL BOX COVER SPRING

15 | 35157-07 | *|*|*| 2 |zzLr0) OIL BOX FELT (SMALL)

16 | 35157-08 | *|*|*| 1 |Zz/)LrBziR OIL BOX FELT PLATE

17 | 3515709 | *|*|*| 1 |ZzILr(XK) OIL BOX FELT (LARGE)

18 | 10699 x|[x|*x| 1 |BEA>FEH THUMB SCREW 3.4X36

19| 8100 x| x|x| 1 | RTYUTRIEDHRL SCREW 9/64X40 L=6.5

20 | 8100 x|x|x| 1 |ZzLMRZIEOHRL SCREW 9/64X40 L=6.5

21| 8100 x[x|*| 1 | Zo)LMBEZARLEDHRL SCREW 9/64X40 L=6.5

22 | 35223 x[x|*| 1 |AMILRYIZEHRL SCREW 1/4X24 =16

23 | 35242 *|x| x| 1 |BZT OIL PAN

24 1 11570 *|*| x| 4 |AZITLEDALC SCREW 13/64X32

25 | 13098 x|x|*x| 1 |RFLEYE TREADLE

26 | 13098-H |*|x|*x| 1 |[=R&)ILtYF TREADLE

18




7 5T A

OPTION

g
/

19




7 5T A

OPTION
|
No.| HEES | ||| B g% DESCRIPTION
PARTS No. |@ | [ | QTY.
1 |35237 x|k x| 1 |#BANILMAT—F AUXILIARY BELT GUARD
2 | 15081 x| x| x| 2 |f#HBINILAMT—FKRAL WOOD SCREW
3 |11142 x x| x| 2 |#HWEINILMI—RKRRLTYYv— | WASHER
4 |35238 x| x| x| 1 |f#HBINILAT—F (BT AUXILIARY BELT GUARD (FRONT)
5 |30046 * x| | 2 | HEINILMT—R (R LHRal SCREW M4X0.7 L=6
6 |30169C x| x| x| 1 |RBRHEBT7HTI—(H) SYNCHRONIZER ADAPTER COMPLETE
7 130169 x| x| x| 1 |BRERTEITH— SYNCHRONIZER ADAPTER
8 130170 * x| x| 3 |iHl SCREW M4X0.7 L=16
9 |31208 x x| x| 3 |BIDYySv— SPRING WASHER
10 | 35495 x|k x| 1 |IRHBEXAE SYNCHRONIZER SUPPORT
11 | 50409 *|x|x| 2 |Fvk NUT 15/64X28

20




SEIKO SEWING MACHINE CO., LTD.

2-13-6 Sakaecho,Funabashi—shi Chiba Prefecture,
273-0018, Japan

TEL: 81-47-420-3561(Overseas dept.)

FAX: 81-47-420-3560

E—-mail: exsales@seiko—sewing.co jp

https://www.seiko—sewing.co.jp/en

T273-0018 FEEMBEHRET2-13-6 -f o

TEL: 047-420-3561

FAX: 047-420-3560 [=]3

E-mail: eigyo@seiko—sewing.co.jp https://www.seiko—sewing.co.jp/

Parts No. PB72100 (0823)
Rev. 4.9



